Download  Print this page

Advertisement

Series Fans
Motor Ass'y with
Ceiling Fan Ac ces so ry
Weight 22 lbs
Motor As sem bly
#FPH210-220
Weight 19 lbs
Motor Ass'y with
Wall Accessory
Weight 27 lbs
Motor Ass'y with
Pedestal Ac ces so ry
Weight 29 lbs
Motor Ass'y
with Floor/Desk
Accessory
Weight 25 lbs
OWNER'S MANUAL
READ AND SAVE THESE INSTRUCTIONS

Advertisement

Table of Contents

   Also See for Fanimation old havana series

   Related Manuals for Fanimation old havana series

   Summary of Contents for Fanimation old havana series

  • Page 1 Series Fans Motor Ass'y with Ceiling Fan Ac ces so ry Weight 22 lbs Motor As sem bly #FPH210-220 Weight 19 lbs Motor Ass'y with Wall Accessory Weight 27 lbs Motor Ass'y with Pedestal Ac ces so ry Weight 29 lbs Motor Ass'y with Floor/Desk Accessory...
  • Page 2 1. LIMITED LIFETIME MOTOR WARRANTY - If any part of your fan motor fails, due to a defect in materials or workmanship during the lifetime of the original purchaser, Fanimation will provide the replacement part free of charge, when the defective fan is returned to our national service center. Proof of purchase is required. Customer shall be responsible for all costs incurred in the removal or reinstallation and shipping of the product for repairs or replacement.
  • Page 3 6. All costs of removal and reinstallation of the fan are the sole responsibility of the owner of the fan and not the store that sold the fan or Fanimation. 7. Fanimation reserves the right to modify or discontinue any product at any time and may substitute any part under this warranty.
  • Page 4 This product is designed to use only those parts supplied with this product and/or any ac ces so ries t i t designated for use with this product by Fanimation could result in personal injury or property damage. Floor / 1.
  • Page 5 How to Assemble Your Floor / Desk Fan 1. After removing the Floor/Desk base from the carton, place it on the floor with the flat surface resting on the floor. (Fig.13) Floor / Desk Base 5/16 x 2½ Bolt & Washer Fig.
  • Page 6 Fanimation. Sub sti tu tion of parts or accessories not designated for use with this product by Fanimation could result in personal injury or property damage.
  • Page 7 How to Assemble Your Pedestal Fan 1. Assemble Column to floor base using 15/16 -18 x 1½ 4. Position the Motor Assembly onto the Column. bolt and washer (Fig. 18). Do not overtighten. 5. Secure the Motor Assembly with a 5/16-18 x 2½ bolt 2.
  • Page 8 Upper Inner designated spe cif i cal ly for use with this product by Packaging Fanimation. Sub sti tu tion of parts or accessories not designated for use with this product by Fanimation could result in personal injury or property damage.
  • Page 9 Mounting Wall Bracket to Wall 1. Determine approximate position of fan. 2. Locate stud in your wall. 3. For stud installation the top and bottom holes on wall bracket will be used. These holes are on 11” #12-3” centers. Screws (2) Stud 4.
  • Page 10 Using Your Wall Fan Operating Your Wall Fan 1. Your fan is now ready to operate. 1. Check the operation of the fan by turning the speed control to “high”. 2. Attach appropriate plug to cord end. 2. Your fan model is equipped with a 4-position, 3.
  • Page 11 Maintenance WARNING Periodic cleaning of your fan is the only main te nance Do not use water when cleaning your fan. It could that is needed. damage the motor or the fi nish and create the pos si bil i ty of an electrical shock. When cleaning, use only a soft brush or lint free cloth to avoid scratching the finish.
  • Page 12 MOTOR ASSEMBLY MODEL # FPH210-220** Item # Description Part # Motor Assembly FPH210-220** CEILING FAN ACCESSORY MODEL # FPH81** Item # Description Part # Ceiling Canopy / Hanger Bracket Assembly Hanger Bracket APG510BL Ceiling Canopy PG160** Knurled Knobs (2) 5/32 Threaded Rods (2) 5/32 External Lockwasher (2) Motor Coupling Cover MCC**...
  • Page 13 MOTOR ASSEMBLY MODEL # FPH210_ _ FLOOR / DESK ACCESSORY MODEL # FPH41_ _ Standard Hardware Bag 5/16 -18 x 2½ 5/16 Flat Washers (3) PHSHB l a i 5/16 -18 x 1½ Bolt (for use with Pedestal Accessory only) Base Assembly Hardware Bag 5/16 Spring Washer PHBAHB...
  • Page 14 MOTOR ASSEMBLY MODEL # FPH210-220** Item # De scrip tion Part # Motor Assembly FPH210-220** PEDESTAL ACCESSORY MODEL # FPH21** Item # Description Part # Floor Base PHFB Pedestal Column (optional) PHPC Standard Hardware Bag 5/16 -18 x 2½ Bolt 5/16 Flat Washers (3) PHSHB Special Hex Bolt...
  • Page 15 MOTOR ASSEMBLY MODEL # FPH210-220** Item # Description Part # FPH210-220** Motor Assembly WALL MOUNT ACCESSORY MODEL # FPH61** Item # Description Part # Wall Bracket PHWB Standard Hardware Bag 5/16 -18 x 2 ½ Bolt 5/16 Flat Washers (3) PHSHB Special Hex Bolt 5/16 -18 x 1½...
  • Page 16 Changing the Motor Assembly Position These instructions apply to all four fan models. 1. Loosen 5/16-18 x 2½ bolt (Item #22) on Motor Assembly. Position Motor Assembly to desired po si tion and retighten bolt (Fig. 27) Fig. 27 2. The fans will not os cil late. To swivel the direction of the Mo tor As sem bly follow the in struc tions be low.
  • Page 17 10983 Bennett Parkway Zionsville, IN 46077 (888) 567-2055 FAX (866) 482-5215 Outside U.S. call (317) 733-4113 Visit Our Website @ www.fanimation.com Copyright 2007 Fanimation 2007/01...

Comments to this Manuals

Symbols: 0
Latest comments: